
Production and Distribution of Drinking Water 99

47 Canada, Health Canada, 2000a, Canada Communicable Disease Report, vol. 26 [online], [cited
July 2001], <www.hc-sc.gc.ca/hpb/lcdc/publicat/ccdr/00vol26/index.html>.

4 Water Treatment Technologies

4.1 Introduction

Treatment of municipal drinking water, which only became widespread in the
latter part of the 19th century, provided one of history’s more significant
advances in public health protection. Prior to routine treatment, waterborne
diseases such as cholera and typhoid were common; today such outbreaks are
rare in Canada.47 Nevertheless, the safety of our drinking water should not be
taken for granted. Better techniques of analysis and improved medical testing
[...]
operation, the facility is operated according to a corporate vision and under
some very clearly stated principles relating to water quality and customer service:

Vision:

• Customer-focused, business-based, cost-efficient public utility staffed by
motivated skilled employees



206 Walkerton Inquiry Commissioned Paper 8

Water quality principles:

• Identify customer expectations.
• Develop proactive policies.
• Assume leadership role in adopting water quality guidelines.
• Monitor beyond minimum requirements.
• Research and implement alternative treatment technologies.
• Adopt continuous improvement approach.
• Develop consumer confidence reports.

To minimize potential conflicts of interest, water quality management is kept
clearly separate from operations. The water quality manager reports directly to
the Water & Wastewater Division’s director of quality control and system
planning, who occupies a position parallel to other directors reporting to the
general manager of the division.

The water quality laboratory is an accredited facility for microbiological analysis
and is currently in the process of obtaining accreditation for other parameters.
The plant is currently implementing ISO 14001 standards for its environmental
management processes.

Formal consumer satisfaction surveys have been conducted and the plant staff
are involved in numerous public awareness and involvement programs,
including

• a Community Advisory Panel (CAP),
• Community Awareness – Emergency Response Association (CAER),
• plant tours for community groups,
• public meetings,
• media interviews, and
• information publications.

The city is currently mid-way through a division-wide Best Management
Practices program that, when complete, will have far-reaching effects on the
operation of all facilities. According to the questionnaire responses, the divisional
plant staff are taking a proactive approach in seeking ways to improve the
operation of the divisional facilities, including the Horgan plant:

Risk Assessment: An informal, qualitative, best judgment-based



Production and Distribution of Drinking Water 207

… high level risk assessment has been undertaken for disruption
scenarios ranging from system element outages to total system
outages affecting water supply and quality. Probability of occurrences,
impacts and levels of response were identified.

Water Quality Data:

Historical data are analyzed to determine trends for specific water
quality parameters and to identify areas of improvement and areas
that may require research and water treatment process enhancements
or additions. During 1999 an assessment of all water quality
parameters monitored over the previous ten years was undertaken,
culminating in a summary report to the City of Toronto Works
Committee (and Council). The parameters were grouped as physical,
microbiological, inorganic and organic chemicals, and pesticides.

Benchmarking:

A competitive assessment of water production and transmission …
was undertaken [in] 1996 and goals were established for the Works
Best Practices Program in areas of management and works practices,
organization and technology. … [they] participated in a
benchmarking process … during 2000 [initially focussing] on the
water distribution and sewer collection areas. In 2001 the process
will include water production and wastewater treatment.

Water Efficiency:

Approximately 82% of the City [is] metered … has a water
efficiency program in place and has targeted water demand
reduction of more than 15% by 2011 … [and water losses are]
estimated to be under 10%.

9.3.3 Local Standards and Enforcement

As at other water systems in Ontario, Horgan plant drinking water must meet
the Ontario drinking water standards, which came into effect in August 2000.
The operations of the plant and its management and staff are regulated by Ontario



208 Walkerton Inquiry Commissioned Paper 8

Drinking Water Protection Regulation 459/00 under the Ontario Water Resources
Act. The act defines maximum penalties – including fines and prison terms – for
offences under the act that may include failure to comply with the regulations.

Through the reporting requirements of the regulation, the city makes performance
information fully and freely available with immediate access via the Internet.
From the city’s 1999/2000 Review and the Water Quality Quarterly Report,
which document operational performance against regulatory requirements, it is
apparent that Toronto drinking water facilities exceed or surpass the regulations,
especially with respect to water quality sampling and analysis.

9.3.4 Cost of Production

The annual cost of water production in 1999, including pumping into the
distribution system, was $0.10 per m3, equivalent to 4.9¢ per capita per day or
$18 per annum. See table 9-11 for a breakdown of these costs.

Annual revenues for city-wide water services in 1999, which include water
production, transmission, and local distribution, are reported as $202 million,
representing a net difference of $48.4 million of revenues over expenses. This
positive balance is applied to the Capital Financing Stabilization Reserve Fund.

Table 9-11 Costs of Water Production – F.J. Horgan WTP, 1999

)$(tsoclatoT )3m/$(tsoctinU

rewoplacirtcelE 007,591,3 320.0

secruosygrenerehtO 005 000.0

slacimehC 444,178 600.0

sisylana&gnilpmaS 000,003 200.0

ruobaltceriD 239,520,2 510.0

segrahcetaroproC 005,298 600.0

secivresdetcartnoC 003,68 820.0

tnemyapertbeD 000,063,6 640.0

rehtO 055,652 200.0

latoT 629,889,31 001.0

Unit cost ($/m3)



Production and Distribution of Drinking Water 209

9.4 E.L. Smith Water Treatment Plant – Edmonton

9.4.1 Role of Technology

General Description

The E.L. Smith Water Treatment Plant is located at 3900 E.L. Smith Road in
southwest Edmonton, upstream of the city core and all storm sewer outlets. It
is one of two plants serving a population of approximately 830,000 within the
City of Edmonton and 40 surrounding communities in Alberta. The combined
capacity of the Rossdale and E.L. Smith treatment facilities is 495 ML/d, while
the average daily flow through the two plants in 1999 was 334 ML, equivalent
to a per capita consumption of approximately 400 L/d (see table 9-12).

The E.L. Smith facility treated 63,982 ML in 1999. The plant opened in 1976
with a treatment capacity of 200 ML/d, which was later expanded to 235 ML/d
under normal raw-water quality conditions. The plant practices conventional
treatment processes, including coagulation, flocculation, clarification, filtration,
and disinfection (see figure 9-3). Major changes in the treatment process have
included discontinuation of chlorine dioxide disinfection and the elimination of
the softening process in 2000.

Raw-water Supply

Raw water is drawn from the North Saskatchewan River via a concrete intake
structure submerged mid-stream approximately 1.1 m below the water surface
(low river levels). Two 1.5-m-diameter intake pipes connect the intake structure
to a low-lift pumphouse approximately 170 m away. Water flows through the

Table 9-12 Daily Water Supply – Edmonton, 1999

noitcudorpretaW htimS.L.E denibmoC

m(yticapacmriF 3 )d/ 000,532 000,594

m(egarevA 3 )d/ 000,571 000,433

m(mumixaM 3 )d/ - 000,534

)d/L(egarevaatipacreP 004 004



210 Walkerton Inquiry Commissioned Paper 8

Fi
gu

re
 9

-3
E

.L
. S

m
it

h 
W

at
er

 T
re

at
m

en
t 

P
la

nt
 P

ro
ce

ss
 L

ay
ou

t

Sl
ud

ge
to

 w
as

te

W
at

er
 in

ta
ke

(N
or

th
 S

as
ka

tch
ew

an
 R

ive
r)

Sc
re

en
in

g
(s

ep
ar

at
or

)

Tr
ea

te
d 

wa
te

r

Se
di

m
en

ta
tio

n
(s

ep
ar

at
or

)

Al
um

Po
wd

er
ed

 a
cti

va
te

d 
ca

rb
on

Ch
lo

rin
e

Flu
or

id
e

Fil
tra

tio
n

(s
ep

ar
at

or
)

Am
m

on
ia



Production and Distribution of Drinking Water 211

intake pipes into two travelling water screen chambers, where the self-cleaning
screens strain the water to prevent large debris from entering the treatment
system. The water moves into three pump chambers for delivery to the plant
via a 1.8-m-diameter pipe.

The North Saskatchewan River is susceptible to periods of heavy silting due to
strong rains and spring runoff. Consequently, the rapidly changing conditions
make water treatment difficult. In 1999, for example, raw-water turbidity at
the E.L. Smith facility ranged between 10 and 500 NTU. Table 9-13 summarizes
North Saskatchewan raw-water quality for 1999.

High Cryptosporidium concentration, which in 1999 averaged 411 oocysts/
100 L in the raw water, also presents a serious problem. Cryptosporidium, a
disinfectant-resistant protozoan, has been linked to numerous outbreaks of
cryptosporidiosis, a severe gastrointestinal disease.

Raw-water quality is monitored continuously for turbidity, temperature,
alkalinity, and pH; these parameters drive the automated coagulation and
disinfection dose response.

Clarification

Aluminum sulphate (alum) coagulant is added to the water before it enters the
clarifiers. The E.L. Smith facility uses a liquid alum feed system with a dry
alum backup. In 1999, because of seasonal variation and changing raw-water
quality, alum dosage ranged from 25 mg/L during periods of good raw-water
quality to 300 mg/L during spring runoff (see table 9-14). To accommodate
the wide range of dosing rates, the plant uses an innovative feed system. Rather
than using a series of sequentially starting pumps to handle the range of dosages,

Table 9-13 Raw-water Quality – E.L. Smith WTP, 1999

retemaraP gvA niM xaM

)UTN(ytidibruT 45 01 005

)UCT(ruoloC 31 2 001

Hp 2.8 9.7 4.8

)Cº(erutarepmeT – 5.0 02



212 Walkerton Inquiry Commissioned Paper 8

alum is continually pumped through a closed-looped system, from which the
necessary dose is bled off.

The E.L. Smith facility uses three 15-ML solids-contact clarifiers, which are
designed to produce the three zones necessary for good clarification:

• a rapid-mix zone where raw water, recirculated flocs, and fresh coagulants
are quickly mixed (G-value approximately 2,500 s–1)

• a slow-mix zone where gentle mixing promotes aggregation of suspended
material and formation of flocs

• a settling zone where upward flow is reduced (3.0 m/h at plant rating) to
allow particulates to settle while clarified water exits the reactor via a
collection flume

The retention time in the clarifiers is approximately 90 minutes at the plant rating.
Polymers are also used in the clarification process to provide enhanced coagulation.
In addition to improving flocculation, polymers can significantly increase the
percentage of solids in the sludge that is drained from the clarifiers. Settled water
and sludge quality are continuously monitored to provide an immediate indication
of treatment effectiveness. Sludge scrapers continuously move settled material to
central sumps, from which it is discharged back to the river. In times of poor raw-
water quality it is often necessary to add powdered activated carbon (PAC) to
remove additional particles and to control taste and odour.

Disinfection

Following clarification and before filtration, fluoride and chlorine are added to
the water. The chemicals are injected at an ogee-crest-type weir, which
hydraulically isolates the filter system from the upstream clarifiers. A fluoride
concentration of approximately 0.8 mg/L is maintained in the finished water
as a public health practice. A dual-head metering pump injects 20%

Table 9-14 Coagulant Dosage – E.L. Smith WTP, 1999

tnalugaoC gvA niM xaM

)L/gm(mulA 94 52 003



Production and Distribution of Drinking Water 213

hydrofluorosilicic acid to maintain the required concentration. Continuous
monitoring of the fluoride concentration in the potable water identifies when
the dosage requires adjustment.

Gaseous chlorine, at an average dosage of 2.75 mg/L, provides disinfection.
The chlorine residual concentration is monitored continuously. The plant
achieves the required 3.0 log reduction of Giardia while maintaining
trihalomethane (THM) concentrations below acceptable levels. See table 9-15
for the rates of chlorine and fluoride addition.

Filtration

The plant incorporates 12 dual-media filters with a total surface area of 1,520 m2.
The filters operate in a variable declining-rate mode; therefore, as they become
plugged, the water level in the filters rises and the cleaner filters take a larger
portion of the total load. The media in the 18.9 m x 6.7 m filter beds consist of
475 mm of anthracite coal over 300 mm of silica sand. At the rated plant capacity,
the filter rate is approximately 5.2 m/hr.

Each filter is equipped with a flow meter, turbidity meter, and particle counter.
Performance is determined by flow, run time, turbidity, and particle counts.
Particle counting in filter effluent is used to ensure adequate removal of
Cryptosporidium in the filters, since chlorine disinfection is not completely
effective against this pathogen.

When any of the performance parameters exceeds a set point, the filter is
automatically backwashed. In all cases, a filter will be backwashed after it has
been in operation for 60 hours. Before a filter may be returned to active service,
a filter ripening period is required, during which the filter effluent is directed
to waste. Because of hydraulic constraints of the filter-to-waste system, the
ripening time required for each filter at the E.L. Smith plant is approximately

Table 9-15 Fluoride and Chlorine Dosage – E.L. Smith WTP, 1999

lacimehC gvA niM xaM

)L/gm(ediroulF 78.0 37.0 98.0

)L/gm(enirolhC 57.2 5.2 2.3



214 Walkerton Inquiry Commissioned Paper 8

60 minutes. As the water exits the filters, ammonia – which reacts with the
chlorine residual to form chloramines – is added. Chloramines, which have a
more stable residual than chlorine, provide disinfection throughout the
distribution system. The average total chloramine residual produced is
approximately 2 mg/L. The quality of the treated water is shown in table 9-16.

9.4.2 Plant Operations

Management Structure

Responsibility for the management of the water utility of the City of Edmonton
was assumed by EPCOR Water Services Inc. (formerly Aqualta Inc.), effective
May 1, 1996, while legal title of assets was transferred December 31, 1998.
EPCOR Water Services Inc. is a division of EPCOR Utilities Inc., of which the
City of Edmonton is the sole shareholder. EPCOR – the first strategic linking of
power and water utilities in Canada – is financially independent and governed
by an independent board of directors. Figure 9-4 summarizes the management
structure of EPCOR Utilities Inc. with respect to the Water Services division.

Operating Staff

One plant manager oversees the operation of the two plants; the E.L. Smith
facility has two supervisors. Both the manager and supervisors are on duty
during weekdays. The E.L. Smith plant is operated seven days a week by
16 operators, who attained certification at various levels through written testing
and experience (see table 9-17). In the past year additional training has been
provided as in-house and external courses in addition to speciality conferences.

Table 9-16 Treated Water Quality – E.L. Smith WTP, 1999

retemaraP gvA niM xaM

)UTN(ytidibruT 40.0 20.0< 11.0

)UCT(ruoloC 1 1 2

Hp 3.8 0.8 5.8



Production and Distribution of Drinking Water 215

Additional employees at the E.L. Smith facility include two administration
and clerical staff, as well as maintenance and laboratory staff whose duties are
split between the two plants and other services.

Emergency Procedures

The E.L. Smith Water Treatment Plant has a fully automated plant control
system. To protect water quality, automatic plant shutdown will occur if particle

Table 9-17 Operator Certification – E.L. Smith WTP

Figure 9-4 EPCOR Utilities Organization

President & chief executive officer
EPCOR Utilities Inc.

President
EPCOR Water Services Inc.

General manager
marketing &

business 
development

Director
Alberta

operations

Director
quality

assurance

Safety
consultants

Controller
finance

Director
Alberta water
[...]
day, or $74.50 per year. Table 9-19 provides a summary of Water Services
financial data for the year ending December 31, 1999.

203 Alberta, Alberta Environment, 1997, Potable Water Regulation [online], AR122/93 [cited August
2001], <www.gov.ab.ca/env/protenf/legislation/factsheets/potwater.html>.



218 Walkerton Inquiry Commissioned Paper 8

9.4.5 Funding

Residential and commercial water customers in Edmonton have been metered
for over 90 years. In addition to a fixed monthly charge, customers are billed
for water usage. Table 9-20 provides a summary of 1999 water rates for
Edmonton customers. In 1999 EPCOR Water Services Inc. had an operating
income of $38.4 million with total assets of over $361 million. Water sales for
1999 totalled 113,268 ML, from which revenues exceeded $87.5 million.

9.5 McCarron Water Treatment Plant – Saint Paul, Minnesota

9.5.1 Role of Technology

General Description

The McCarron Water Treatment Plant, located at 1900 North Rice Street,
Maplewood, Minnesota, began operations in 1922. It provides water services

Table 9-19 Financial Information – EPCOR Utilities Inc. (Water
Services), 1999

latoT tinU

)d/LM(noitcudorpretaW 6.823

)d/LM(selasretaW 3.013

seuneveR )$( m/$( 3)

selasretaW 000,025,78

rehtodnalaicremmoC 000,099,11

latoT 000,015,99 978.0

sesnepxE )$( m/$( 3)

noitazitromadnanoitaicerpeD 000,476,01 980.0

rehtO 000,014,05 024.0

latoT 000,480,16 905.0

emocnignitarepO 000,624,83

stessalatoT 000,187,163

)9991(snoitiddalatipaC 000,934,51



Production and Distribution of Drinking Water 219

to the City of Saint Paul and several neighbouring communities. The plant is
operated by Saint Paul Regional Water Services, which is overseen by an
independent Board of Water Commissioners and uses no tax revenues. Except
for water used for fire fighting, all water provided by the utility is metered. In
March 2000 the utility’s bond rating was upgraded from AA to AA+, which
places it among the top eight water utilities in the United States.

The McCarron Water Treatment Plant serves a population of approximately
395,000, and in 1999 produced a daily average of 191,527 m3 of drinking
water. The maximum daily capacity of the plant is 545,000 m3, while the
maximum daily production in 1999 was 321,726 m3. Daily per capita
consumption is 449 L (see table 9-21). The plant practises conventional water

noitacifissalcremotsuC m(noitpmusnoC 3 ).om/ m/$(etartinU 3)

citsemoD 06–0 49.0

06> 10.1

laitnediser-itluM 001–0 68.0

000,1–101 27.0

000,51–000,1 76.0

000,51> 06.0

laicremmoC 001–0 86.0

000,1–001 26.0

000,5–000,1 45.0

000,5> 54.0

elaselohW 44.0

snoitatsllifkcurT 27.0

Table 9-20 Edmonton Water Rates, 1999

Table 9-21 McCarron WTP Production, 1999
noitcudorP

m(yticapacmriF 3 )d/ 000,545

m(egarevayliaD 3 )d/ 725,191

m(yadmumixaM 3 )d/ 627,123

)d/L(atipacrepegarevA 944



220 Walkerton Inquiry Commissioned Paper 8

treatment, including coagulation, flocculation, clarification, filtration, and
disinfection (see figure 9-5). The utility has also implemented watershed
restoration to control algal growth in its source water.

The water produced by Saint Paul Regional Water Services continually meets
or exceeds state and federal drinking water standards for all parameters except
lead. The U.S. Environmental Protection Agency (EPA) requires that for a
given test round 90 of 100 homes must have lead levels below 15 µg/L for the
first litre taken from the tap, after the plumbing system has remained unused
for a minimum of six hours. Sources of lead contamination have been identified
as lead services, lead solder, and brass plumbing fixtures. To remain in
compliance with EPA lead regulations, the utility promotes an extensive public
awareness program; it also replaces lead services to more than 1,000 homes
each year. In addition, the utility has changed its corrosion control strategy
and now uses phosphate-based inhibitors rather than sodium hydroxide. This
limits release of lead from plumbing fixtures.

Raw-Water Supply

Raw-water sources include the Mississippi River, lake chains, and deep wells.
Depending on weather conditions, the Mississippi River supplies between 65%
and 90% of the total raw water used by the utility. Intake facilities, located in
the City of Frindley, pump water through two 1.5-m-diameter conduits a total
of 13.7 km to Charles Lake, which is located in the Impounding Reservoir
Lake System. This lake system, located approximately 9.7 km north of Saint
Paul, comprises a number of natural lakes (including Deep, Charles, Pleasant,
Sucker, and Vadnais) connected by conduits and canals. At optimum conditions
the lake system has an available water supply of 13.6 million m3. During periods
of high water demand, four wells, located at Vadnais Lake, supply water to the
utility. The wells, 60 mm in diameter and 134 m deep, have a combined capacity
of over 68,000 m3/d. Located approximately 29 km north of Saint Paul, the
Rice Creek chain of lakes provides a reserve water source. It can supply over
151,000 m3/d through the Centerville pumping station.

Two 2.3-m-diameter conduits connect Vadnais Lake, to which all sources
eventually flow, to the McCarron Water Treatment Plant approximately 6.4 km
to the south. The conduits convey water by gravity at rates up to 757,000 m3/d.
See figure 9-6 for the complete raw-water supply system.



Production and Distribution of Drinking Water 221

Fi
gu

re
 9

-5
M

cC
ar

ro
n 

W
at

er
 T

re
at

m
en

t 
P

la
nt

 P
ro

ce
ss

 L
ay

ou
t

Lim
e

Al
um

in
um

 su
lp

ha
te

Po
ta

ss
iu

m
 p

er
m

an
ga

na
tePo

wd
er

ed
 a

cti
va

te
d 

ca
rb

on
Fe

rri
c c

hl
or

in
e

Se
di

m
en

ta
tio

n
(s

ep
ar

at
or

)
Flo

cc
ul

at
io

n
(re

ac
to

r)

Ra
w 

wa
te

r i
nt

ak
e

Co
ag

ul
at

io
n

(re
ac

to
r)

Am
m

on
ia

pH
 a

dj
us

tm
en

t

Se
di

m
en

ta
tio

n
(s

ep
ar

at
or

)
Fil

tra
tio

n
(s

ep
ar

at
or

)

Tr
ea

te
d 

wa
te

r

Re
ca

rb
on

at
io

n
(re

ac
to

r)

CO
2

Ch
lo

rin
e

Flu
or

id
e



222 Walkerton Inquiry Commissioned Paper 8

Figure 9-6 Raw-water Supply – McCarron WTP

Mud L.

Clear L.Howard L.

Columbus L.

Rice Creek
Tamarack L.

Randeau L.

Peltier L.
Peltier L. Dam

Deep L.

Conduit

Centerville L. Centerville
Pumping Station

Pleasant L.

Conduits

Sucker L.

Vadnais L.

Wells

McCarron Water
Treatment Plant

Conduits

To Distribution System

Open Canal

Charles L.

Open
Canal

Conduits

Mississippi River
Pumping Station

Mississippi
River

To combat taste and odour problems resulting from excessive nutrients and
algal growth in the lake reservoir system, the utility has implemented several
control measures. They include ferric chloride feed systems at the Mississippi
River pumping station and at Vadnais Lake and Lambert Creek; aerators at
Sucker and Vadnais Lakes; application of spent lime on a portion of Sucker
Lake; and restoration of water levels in the Rice and Grass Lake wetlands.



Production and Distribution of Drinking Water 223

The Mississippi River source water passes through the lake impounding system,
where in addition to mixing with lake water it is subjected to both natural
polishing processes and the control measures noted above. This produces raw
water of excellent quality, allowing easier and more cost-effective treatment
than would be possible if the Mississippi River water, with its wide variations
in quality, were pumped directly to the treatment plant. Raw-water turbidity,
pH, and temperature are continuously monitored. These parameters drive the
automated response of the treatment processes.

Clarification

Before water enters the clarifiers, chemicals are added in two rapid mixers:
lime for softening, aluminum sulphate for coagulation, and potassium
permanganate for oxidation of taste and odour compounds (see table 9-22).
The G-value achieved in the mixers is approximately 1,000 s-1.

The flocculation zone consists of three long, narrow basins in series, which
provide tapered flocculation. The slowly rotating paddles create velocity
gradients of 35 s–1, 25 s–1, and 15 s–1, respectively, in the three basins. Additional
chemicals added when necessary to the flocculators include powdered activated
carbon for taste and odour control and ferric chloride as a flocculation aid.
After flocculation the water enters one of five clarifiers, which have a combined
surface area of 7,930 m2. The flocs settle to the bottom, and clean water flows
over the top of the basin. The approximate retention time in the clarifiers, at
the plant rating, is 48 minutes.

Disinfection

After clarification the water flows into a recarbonation chamber, where carbon
dioxide gas lowers the pH and removes caustic alkalinity caused by softening.

Table 9-22 Coagulant Dosage – McCarron WTP, 1999

tnalugaoC gvA niM xaM

)L/gm(emiL 051 011 081

)L/gm(etahplusmunimulA 81 51 91



224 Walkerton Inquiry Commissioned Paper 8

Additional chemical addition in the recarbonation chamber includes fluoride
for dental health and chlorine for primary disinfection. Fluoride is added as
hydrofluorosilicic acid. An average chlorine dose of approximately 5 mg/L is
applied continuously, as chlorine gas. Fluoride and chlorine doses applied in
1999 are shown in table 9-23.

After the recarbonation chamber the water enters a secondary settling basin
where ammonia is added to react with the remaining chlorine. This forms
chloramines, which have a more stable disinfecting residual in water than free
chlorine and are used to protect the water in the distribution system. Chloramine
concentration is maintained at approximately 3.5 mg/L.

Filtration

The filtration system consists of 18 dual-media filters with a combined surface
area of 2,650 m2. The filter bed consists of a 920 mm layer of anthracite placed
over 100 mm of sand. The nominal water depth above the media is 3.0 m.

Previously, the utility relied on 24 sand and gravel filters. Conversion to the
dual-media system began in the mid-1990s and, as a result of improved filter
performance, only 18 of the original filters were converted. Table 9-24 shows
the quality of water after filtration.

Table 9-23 Chlorine and Fluoride Dosage – McCarron WTP, 1999

Table 9-24 Post-filtration Water Qualilty – McCarron WTP, 1999

lacimehC gvA niM xaM

)L/gm(dicacicilisoroulfordyH 2.1 9.0 4.1

)L/gm(enirolhC 0.5 – 0.6

retemaraP gvA niM xaM

)UTN(ytidibruT 40.0 20.0 92.0

)UCT(ruoloC 01 5 21

Hp 8.8 6.8 0.9



Production and Distribution of Drinking Water 225

Filtered water is stored in finished-water reservoirs from which two 2-m-
diameter suction lines deliver it to the distribution system. Before water enters
the distribution system, its pH is adjusted to 8.5, using phosphate-based
inhibitors, for corrosion control.

9.5.2 Plant Operations

Management Structure

The plant is operated by Saint Paul Regional Water Services. The utility is
governed by the Board of Water Commissioners, consisting of three members
of the Saint Paul City Council, two Saint Paul residents representing the public,
and one public member from Maplewood. The day-to-day operation of the
utility is under the direction of a general manager. Figure 9-7 gives an overview
of the management structure for Saint Paul Regional Water Services.

Operating Staff

In total, 43 staff are assigned primarily to the operation of the facility, including
the plant manager, who maintains full authority for plant and process shutdown,
five supervisors, and 10 operators.

Figure 9-7 Saint Paul Regional Water Services Management

Board of Water
Commissioners

General
manager

Manager
Engineering

Division

Manager
Business
Division

Manager
Distribution

Division

Manager
Production

Division



226 Walkerton Inquiry Commissioned Paper 8

Quality Management

Continuous monitoring of treated water turbidity, pH, temperature, and
disinfectant residual concentration, combined with daily microbiological
sampling, ensures compliance with the federal Surface Water Treatment
Rule (see section 5.3.4). In addition, the utility’s accredited laboratory
frequently monitors samples for more than 160 regulated and non-regulated
parameters.

Since 1994 the utility has also had a Flavour Profile Analysis Panel made up of
utility employees who underwent extensive training to enhance their ability to
identify tastes and odours that occur in water. The panel convenes once a week
to examine the aesthetic quality of the water sampled at numerous locations
throughout the distribution system. The members describe and quantify the
intensity of flavour and odour, which provides the utility with reliable
information on the aesthetic quality of the water.

9.5.3 Local Standards and Enforcement

As with all public water supply systems in the United States, the McCarron
Water Treatment Plant must comply with the provisions of the federal Safe
Drinking Water Act. Since 1974 the EPA has regulated the country’s public
water supply systems under the SDWA. As part of this act the EPA has established
both maximum contaminant levels (MCLs) and required treatment procedures
for contaminants that are known or suspected to pose significant health risks
in drinking water.

Responsibility for enforcement of the SDWA lies with the individual states.
The state of Minnesota was one of the first states, in 1977, to begin regulating
public water supply systems.

9.5.4 Cost of Production

In 1999 the average cost of water production at the McCarron Water Treatment
Plant was US$0.096/m3. Based on the reported per capita consumption of



Production and Distribution of Drinking Water 227

449 L/d, the per capita cost of water production in 1999 was $0.043 per day,
equivalent to US$15.73 per year.

9.5.5 Funding

The utility is self-supporting – revenues come from the sale of water and
payment for other services. Except for water used for firefighting, all water
provided by the utility is metered. The utility owns and maintains more than
92,000 water meters, serving more than 395,000 customers. In addition to
fixed charges for the billing period, customers are billed for water consumption.
Table 9-25 provides a summary of water rates, effective January 1, 2000, for
the City of Saint Paul and the surrounding communities whose water is supplied
by Saint Paul Regional Water Services. The average income of the utility is $32
million annually and, as of December 31, 1996, assets totalled $130 million,
including property and facilities.

Table 9-25 Water Rates – Saint Paul and Area, January 1, 2000 (US$)

tf000,001tsriF 3 .om/ ssecxE

m/$(retniw 3) m/$(remmus 3) m/$(dnuorraey 3)

luaPtniaS 94.0 25.0 54.0

sthgieHnoclaF 85.0 26.0 45.0

doowelpaM 55.0 06.0 25.0

eladreduaL 85.0 36.0 45.0

eladyliL 85.0 36.0 45.0

sthgieHatodneM 85.0 36.0 45.0

atodneM 85.0 36.0 45.0

tropweN 85.0 36.0 45.0

ellivesoR 85.0 36.0 45.0

luaPtniaShtuoS 85.0 36.0 45.0

ekaLhsifnuS 85.0 36.0 45.0

luaPtniaStseW 85.0 36.0 45.0



228 Walkerton Inquiry Commissioned Paper 8

9.6 Prescott (Ontario) Water Treatment Plant

9.6.1 Role of Technology

General Description

Prescott is a community of approximately 4,500 people located on the
St. Lawrence River east of Brockville, Ontario. The population has remained
essentially unchanged for the past two decades; if anything, there has been a
slight decline.

Before the new treatment plant was commissioned in 1987, the town’s drinking
water was taken directly from the St. Lawrence River. After screening to remove
algae, it was chlorinated and distributed to consumers. In the 1970s, fluoride,
in the powder form of sodium silicofluoride, was added to promote the fight
against tooth decay.

The fact that fluoridation in Prescott had received a higher priority than
“chemically assisted filtration” demonstrates that as recently as the 1980s, there
was a lack of understanding or acceptance of coagulation and filtration of surface
water as necessities and not simply ‘good practice.’ Not until 2000 were they
finally made mandatory, through the Ontario drinking water standards.

The Prescott plant has a firm rated capacity of 8,200 m3/d. The high-lift pumping